
North Central Texas Water Quality Project 
 

 

 Cedar Creek Watershed Protection Plan 
1 

 
 

Cedar Creek   
Watershed Protection Plan 

 
 

Developed by 
 

The Cedar Creek Watershed Partnership 
 

 
 

December 2008 
 



North Central Texas Water Quality Project 
 

 

 Cedar Creek Watershed Protection Plan 
2 

 



North Central Texas Water Quality Project 
 

 

 Cedar Creek Watershed Protection Plan 
i 

Table of Contents 
 
Table of Contents............................................................................................................................. i 
Acknowledgments.......................................................................................................................... iv 
[...]
Dr. Robert Adams, Alan Plummer Associates, Inc. 
Betty Jordan, Alan Plummer Associates, Inc. 
Bill Ratlif, Alan Plummer Associates, Inc. 
Ken Lawrence, Alan Plummer Associates, Inc.



North Central Texas Water Quality Project 

 Cedar Creek Watershed Protection Plan 
34 

7. CHAPTER 7: Management Measures 
 
Based on thorough evaluation of water quality data and supporting information characterizing 
the watershed, the work groups identified management measures which will be necessary to 
achieve recommended pollutant reductions in the Cedar Creek Watershed. Water quality 
modeling and analysis supported the focusing on specific sources to most efficiently achieve 
reduction goals. Management measures are proposed to address both nutrient and sediment 
concerns. In most cases, steps taken to reduce nutrient loads in the watershed also will result in 
reductions in sediment loading.  
The following sections will outline the management measures intended to reduce the sediment 
and nutrient loads from potential pollutant sources in the Cedar Creek Watershed. 

Urban Stormwater Management  
Currently no municipalities within the Cedar Creek Watershed fall under the mandates of Phase I 
or Phase II Municipal Separate Storm Sewer Systems (MS4).  The City of Terrell, in the northern 
portion of the watershed is poised to grow significantly and will most likely fall under Phase II 
mandate in the near future while portions of southern Rockwall County may face annexation by 
the City of Rockwall, a Phase II City.  
As a result, stakeholders and other city administrators have chosen to emphasize education 
programming and outreach campaigns to encourage behavioral changes among urbanites living 
within the watershed plan. 
City representatives worked with Cedar Creek Watershed Protection Technical Advisory group 
personnel to identify both ongoing urban stormwater management measures that have been 
implemented and will be continued, as well as additional measures that cities plan to implement 
as a part of their commitment to the Cedar Creek Watershed Partnership. In many cases, 
proactive efforts on the part of cities already are reducing pollutant loading. Below are 
descriptions of existing and planned management measures for each of the individual cities. 
 
Table 7.1 City-Specific Stormwater Management Practices. 

 

Urban Stormwater Management Measures 

Common Goals 
● Implement non-structural components of MS4 permits on a voluntary basis in advance of program 
requirements 
● Conduct stormwater engineering analyses and city-wide assessments 

to determine placement of structural management measures in individual cities 
Athens 
Gun Barrel City 
Kaufman 
Kemp 
Mabank 
Seven Points 
Terrell 
Tool 



North Central Texas Water Quality Project 
 

 

 Cedar Creek Watershed Protection Plan 
35 

Wastewater Management 
Wastewater management in both centralized treatment facilities and private septic systems is and 
will continue to be important in the Cedar Creek Watershed, particularly as the population of the 
area increases. Planning for this future growth, as well as addressing existing infrastructure 
issues is a priority to the Cedar Creek Watershed Partnership. Wastewater Treatment Plants in 
the watershed are operated by a combination of municipalities and/or private entities. All 
Wastewater Treatment Plants must comply with site-specific regulations contained in a Texas 
Pollution Discharge Elimination System (TPDES) permit issued by the Texas Commission on 
Environmental Quality.  Municipalities manage the means of conveyance to Wastewater 
Treatment Plants and are charged with the upkeep and maintenance of these collection systems.   
 
Table 7.2 Current TPDES Permit Levels and Existing Infrastructure for Cedar Creek WWTPs. 
Plant Current TPDES Permit Levels Existing Infrastructure 
Athens CBOD = 10 mg/L (Mar. – Nov.) 

CBOD = 20 mg/L (Dec. – Feb.)  
TSS = 15 mg/L (Mar. – Nov.)  
TSS = 20 mg/L (Dec. – Feb.) 
NH3 = 2 mg/L (Mar. – Nov.)  
NH3 = 3 mg/L (Dec. – Feb.)  
Flow = 1.027 MGD 

Bar screen, grit removal, Imhoff tanks, 
supernatant to tricking filters, aeration 
for six hours, final clarification, and 
chlorination.  Sludge disposed on drying 
beds and periodically disposed of off-
site. 

Cherokee Shores BOD5 = 10 mg/L  
TSS = 15 mg/L  
NH3 = 5 mg/L  
TN = 20 mg/L  
TP = 2 mg/L  
Flow = 0.15 MGD 

Equalization, activated sludge, final 
clarification, sand filtration, and 
chlorination.  Sludge aerobically 
digested and disposed off-site. 

East Cedar Creek  BOD5 = 10 mg/L 
TSS = 15 mg/L  
Flow = 0.626 MGD 

Treatment facility currently under 
expansion.  Bar screen, two oxidation 
ditches w/ RAS, final clarification, sand 
filtration, and chlorination.  Sludge is 
dried and landfilled. 

Eustace BOD5 = 30 mg/L 
TSS = 90 mg/L  
Flow = 0.125 MGD 

Bar screen, oxidation ditch w/o RAS as 
pre-aeration basins, two stabilization 
ponds w/ 21day detention time.  
Disinfection not required.   

Kaufman CBOD = 10 mg/L  
TSS = 15 mg/L  
NH3 = 3 mg/L (May – Oct.)  
NH3 = 5 mg/L (Nov.  – Apr.)  

Bar screen, grit removal, stormwater 
holding basins, two aeration basins w/ 
RAS, two final clarifiers, sand filtration 
and ultraviolet disinfection.  Sludge belt 
press and lime blending. Sludge 
disposed off-site.  

Kemp CBOD = 5 mg/L  
TSS = 5 mg/L  
NH3 = 2.0 mg/L  
Flow = 0.2 MGD 

Bar screen, grit removal, oxidation ditch 
w/ RAS, two final clarifiers, and 
chlorination.  Sludge drying beds. 

Mabank CBOD = 30 mg/L  
TSS = 90 mg/L  
NH3 = 2 mg/L  
Flow = 0.4 MGD 

Bar screen, grit removal, oxidation ditch 
w/o RAS followed by three stabilization 
ponds, and a nitrifying bio-tower. 
Disinfection not required.  Sludge is 
periodically dredged from the ponds and 
disposed off-site 



North Central Texas Water Quality Project 
 

 

 Cedar Creek Watershed Protection Plan 
36 

Terrell CBOD = 10 mg/L 
TSS = 15 mg/L  
NH3 = 6.0 mg/L  
Flow = 4.5 MGD 

Flow equalization, bar screen, grit 
removal primary clarification, two-stage 
trickling filter, final clarification, with 
chlorination and dechlorination. 
Portable belt press solids dewatering. 

Wills Point Present  
BOD5 = 30 mg/L  
TSS = 90 mg/L  
Flow = 0.51 MGD  
Planned CBOD = 10 mg/L  
TSS = 15 mg/L  
NH3 = 3 mg/L 
Flow = 0.80 MGD 

Two new stabilization ponds are 
currently under expansion.  Bar screen, 
two facultative lagoons, three 
stabilization ponds exist. Disinfection 
not required.  Sludge is periodically 
dredged from the ponds and disposed 
off-site.   

 
In areas where no public sewer services are available, county and local governments are 
responsible for the inspection and permitting of septic systems. Tarrant Regional Water District 
is granted authority over on-site systems located within 2,000 feet of Cedar Creek Reservoir.  
Inspections are typically conducted when new systems are installed and in association with 
complaints filed with the authorized agent. 

Common Goals 
The Cedar Creek Watershed Partnership worked in cooperation with key city, county, and 
private wastewater treatment corporations in the watershed to identify strategies for reducing 
pollutant loading. Common implementation goals identified and supported by all entities include: 

Wastewater Treatment Facilities 
• All plants will work to adopt recommended upgrades as outlined in the WWTP evaluation 

commissioned by the engineering firm Alan Plummer Associates, Inc. 
• All plants will begin monthly self-monitoring of effluent for bacteria and nutrients. 
• All plant operators will demonstrate the appropriate licenses and certifications and be current 

on continuing education opportunities. 

Wastewater Infrastructure 
• Cities will continue or initiate daily inspections of lift stations and equip all stations with 

dialers and/or Supervisory Control and Data Acquisition (SCADA) system. 
• Cities will continue to apply for grants to replace old clay pipe sewer lines, and clean and 

maintain existing sewer lines. 
• Cities will work to locate any septic systems that may still be within the city limits and 

connect those residences to central wastewater treatment. 

City-Specific Wastewater Treatment Plant Management Measures 
The following are proposed management measures necessary to achieve the following targeted 
Phosphorus load reductions for Cedar Creek Watershed Wastewater Treatment Plants: 
 
 Level I  Current Phosphorus Level 
 Level II 1.0 Mg/L Phosphorus 
 Level II .5 Mg/L Phosphorus 



North Central Texas Water Quality Project 
 

 

 Cedar Creek Watershed Protection Plan 
37 

 
In coordinating this evaluation, the engineering firm Alan Plummer Associates, Inc. established 
the necessary best management practices and associated costs to achieve three different effluent 
levels.  Sources of information for the evaluations included: site visits, interviews with plant 
personnel, reviews of existing plans and historical reports, data collected by plant personnel for 
Tarrant Regional Water District, data acquired through the Texas Commission on Environmental 
Quality (TCEQ), and responses to a questionnaire developed specifically for the Cedar Creek 
Watershed Protection Plan. 
 
Table 7.3 City-Specific WWTP Management Measures. 
Plant Projected Flows Level I Level II Level III 
Athens North WWTP  

2005 = 0.50  
2010 = 0.54  
2020 = 0.65  
2030 = 0.78  
2040 = 0.94  
2050 = 1.14 

Expand influent pumping 
system, replace tricking 
filter rock media with 
plastic media, duplicate 
aeration basin and 
aeration, and double 
drying bed size.  

Add denitrifying 
filter to meet TN 
limit and alum 
addition for P 
removal. 

Add carbon source 
for denitrification, 
and increase alum 
dosage for lower P 
limit. Equipment is 
already in place. 

Cherokee Shores 2005 = 0.08  
2010 = 0.09  
2020 = 0.11  
2030 = 0.13  
2040 = 0.15  
2050 = 0.18 
 

Existing facility is capable 
of treating the projected 
flows through the year 
2050.  

Add alum addition 
for P removal, a 
denitrifying filter for 
N reduction, and an 
in line mixer. 

Add carbon source 
for denitrification, 
and increase alum 
dosage for lower P 
limit. 

East Cedar Creek 2005 = 0.71 
2010 = 0.82  
2020 = 1.00  
2030 = 1.17  
2040 = 1.36  
2050 = 1.60 

Once treatment units are 
optimized, expansion 
required between 2030 and 
2040.  Add oxidation 
ditch, clarifier, filter, and 
chlorine contact basin. 

Operate oxidation 
ditch for 
denitrification.  
Alum addition for P 
removal. 

Denitrifying filter to 
meet TN limit.  Add 
carbon source for 
denitrification and 
additional alum for 
lower P limit 

Eustace 2005 = 0.084  
2010 = 0.088  
2020 = 0.097  
2030 = 0.106  
2040 = 0.115  
2050 = 0.126 

Add two 15 hp aerators, 
clarifier, RAS/WAS 
pumps and piping, and 
disinfection system. 

Add alum for P 
removal. 

Denitrifying filter to 
meet TN limit, and 
additional carbon 
source for 
denitrification. 
Additional alum for 
lower P limit. 

Kaufman  2005 = 0.73  
2010 = 0.83  
2020 = 1.09  
2030 = 1.30 
2040 = 1.47  
2050 = 1.65 

Convert existing aeration 
system to fine bubble 
diffusers instead of adding 
aeration basins.  Expand 
WAS and RAS system.  
Add IFAS to aeration 
basins, add final clarifier, 
and additional ultraviolet 
disinfection equipment. 

Denitrifying filter to 
meet TN limit. Alum 
addition required for 
P removal. 

Add carbon source 
for denitrification, 
and additional alum 
for lower P limit.  

Kemp 2005 = 0.113  
2010 = 0.113 
2020 = 0.113  
2030 = 0.113  

Existing facility is capable 
of treating the projected 
flows through the year 
2050. 

Operate oxidation 
ditch for 
denitrification.  
Alum addition for P 

Add denitrifying 
filter to meet TN 
limit, carbon source 
for denitrification 



North Central Texas Water Quality Project 
 

 

 Cedar Creek Watershed Protection Plan 
38 

2040 = 0.113 
2050 = 0.113 

removal.  May 
require additional 
drying beds for alum 
sludge.   

and additional alum 
for lower P limit. 

Mabank 2005 = 3.23  
2010 = 3.42  
2020 = 4.19  
2030 = 4.87  
2040 = 5.32  
2050 = 5.76 3 

Expansion required 
between 2030 and 2040.  
Expand headworks and 
pumping capacity. Add 
aerators to stabilization 
ponds and uprate the bio-
tower.  Add chlorine 
disinfection and drying 
beds.   

Maintain pond 
volume for N 
removal and add 
alum for P removal. 

Add denitrifying 
filter to meet TN 
limit, carbon source 
for denitrification 
and additional alum 
for lower P limit. 

Terrell 2005 = 3.23  
2010 = 3.42  
2020 = 4.19  
2030 = 4.87  
2040 = 5.32  
2050 = 5.76 3 

Expansion required 
between 2020 and 2030.  
Add additional headworks 
with screens and grit 
removal.  Add influent 
pump capacity, 
Sequencing Batch 
Reactors and sand filters.  
Expand chlorine contact 
basin and add gravity belt 
thickener. 

Add denitrifying 
filters to existing 
treatment train.  
Optimize SBRs for 
denitrification.  
Alum addition for P 
removal. 

Carbon source for 
denitrification and 
additional alum for 
lower P limit. 

Wills Point 2005 = 0.37  
2010 = 0.39  
2020 = 0.42 
2030 = 0.46  
2040 = 0.48  
2050 = 0.51 

Once current expansion is 
complete, facility is 
capable of treating the 
projected flows through 
the year.  

Operate ponds for 
denitrification, and 
dredge ponds to 
maintain volume. 
Add earthen pond 
divider. Alum 
addition for P 
removal. 

Denitrifying filter to 
meet TN limit, with 
possible additional 
carbon source.  
Additional alum for 
lower P limit. 

Agricultural and Rural Management Measures 
To achieve sediment and nutrient load reduction goals established for Cedar Creek Reservoir, 
specific best management practices and combinations of practices will be implemented on 
agricultural land. Guided by the Agricultural work group, it was determined that this would best 
be achieved by developing voluntary site-specific management plans for individual operations. 
Both the Natural Resources Conservation Service and Texas State Soil and Water Conservation 
Board offer planning assistance for agricultural producers. Water Quality Management Plans 
(WQMPs) are developed by local Soil and Water Conservation Districts (SWCDs) under the 
statewide Soil Board program and are tailored to meet the needs of each operation.  The Natural 
Resources Conservation Service offers options for development and implementation of both 
specific practices (as part of the Environmental Quality Incentives Program (EQIP) and whole 
farm resource management plans), which are essentially the same as Water Quality Management 
Plans.  Cost-share assistance is available through associated programs to offset implementation 
costs. 

Pasture / Rangeland Operations 
Cost-share and technical assistance programs will be directed to subwatersheds with the greatest 
number of operations. However, recognizing that livestock numbers within individual 



North Central Texas Water Quality Project 
 

 

 Cedar Creek Watershed Protection Plan 
39 

subwatersheds vary due to weather conditions and market economics, programs provided in the 
watershed will require flexibility. In addition, preference will be given to operations with the 
greatest number of animal units and particularly to those located closest to streams and drainage 
areas with the greatest potential to contribute nonpoint source pollutants to Cedar Creek. 

Cropland Operations 
SWAT modeling of the Cedar Creek Watershed has allowed project leaders to determine the 
phosphorus, nitrogen, and sediment loadings coming out of each sub watershed.  Using this data, 
the Cedar Creek Watershed Protection Plan was able to target specific agricultural producers 
within troubled sub-watersheds for the installation of structural best management practices. 

Combined Agricultural Management Measures 
To focus management plan development and implementation, management measures addressing 
sediment and nutrient issues will be encouraged and given top priority. Based on site-specific 
characteristics, plans should include one or more of the following best management practices to 